
 
 
 
 
 
 
 
 
 
 
 
 

ROLLMOT 
 

Operating, Maintenance
   & Spare Parts Book 

Tel: 01473 730 576
Fax: 01473 730 681

e-mail: info@quivogne.co.uk
web: www.quivogne.co.uk

Quivogne UK Ltd. 
Fen Farm,
Washbrook,
Ipswich,
Suffolk.
IP8 3HE 



TECHNICAL ADVICE FOR SAFETY 
MACHINE DESIGNED FOR AGRICULTURAL USE 

 
Please read the advice given below before starting to operate.  This machine is designed 
for agricultural use only.  If used in a different capacity we will not be held responsible 
and the user will be responsible for his own actions. 
 
People using the machine must be advised of the dangers.  Comply with accidental 
protection notices, with work medical regulations with the road traffic regulations with the 
European Community regulations "Agricultural Machine Instructions".  Any technical 
modification will be without the agreement of the manufacturer and we will not be held 
liable for the risks. 
 
GENERAL BASIC RULES - SAFETY INSTRUCTIONS - ACCIDENT PROTECTION 
 
Before each working session please ensure that the machine and tractor are in good 
working order. 
 
  1. Comply with the advice and safety instructions described in the operating book. 
  2. Read the stickers on the machine as they give important information. 
  3. Comply with safety instructions and the Road Traffic Regulations at the time of each 

use. 
  4. Read the operating book carefully before using the machine. 
  5. Avoid wearing loose clothing near the machine as it could be caught on the PTO 

shaft, rotors etc. 
  6. To avoid all risks of fire and premature corrosion keep the machine clean. 
  7. Make sure that no person stands near the machine before driving and working. 
  8. Never carry people on the machine.  Do not stay on the machine in transport 

position or when in working position. 
  9. Only use the equipment provided by the manufacturer to couple the machine. 
10. Couple the machine on the tractor, raise the machine carefully to avoid risks of 

accidents. 
11. Always take into consideration the weight and width of the machine on the road. 
12. Always set the lighting system, signal system and transport locks for road 
 transportation. 
13. Leave the semi-automatic coupling ropes loose so as to avoid the release of the 

locking system during transport. 
14. Do not leave a moving tractor unattended.  Stop the engine, disengage the PTO 

shaft and put on the handbrake. 
15. When you steer to couple the machine make sure the braking capacity is sufficient – 

the braking is influenced by the weight of the machine coupled on the tractor. 
16. In transport pay attention to the weight transfer when turning sharp corners and 

other road obstacles. 
17. Only use the machine when all the safety and protection requirements have been 

followed. 
18. Stop the machine immediately when someone arrives on or near the work area. 
19. Put the machine on the ground, stop the engine, put the handbrake on and take the 

key out of the tractor before leaving it. 
20. Do not stand between the tractor and the machine if they are not completely 

stabilized. 
21. Do not use the machine if tired, under the influence of alcohol or on drugs. 
22. Keep the reflective apparatus clean on the front and rear of machine. 
 
 



MOUNTED MACHINE: 
 
1. Make sure that the lifting system is working smoothly before coupling the machine 

on the tractor linkage. 
2. Make sure the linkage category of the machine is the same as that of the tractor. 
3. Be careful when standing near the linkage system area.  There are risks of crushing 

and cutting. 
4. Do not stand between the machine and the tractor during the coupling and when 

you fit the top link. 
5. Adjust the check chains of the linkage of the tractor to avoid excessive sway. 
6. In transport lock the operating lever of the linkage. 
7. Set the lighting apparatus, signal system and required precautions for transport on 

the road. 
8. Put on the safety pin and release the locking system in transport position. 
9. Check the following regularly: axles, lynch pins, articulation pins, linkage bar. 
 
SEMI MOUNTED & TRAILED MACHINES: 
 
1. Make sure that the drawbar, turning link, fix link and hook is in good working order. 
2. Check the connection to the tractor: linkage pins, hook, axles, pins etc. 
3. Do not stand between the tractor and the machine at the time of coupling. 
4. Never attach a trailed machine to the top link hitch point of the tractor 
 -SERIOUS RISK OF OVERTURNING 
5. Regularly check and clean the hydraulic pipe connection, rams safety valves on the 
 road etc. 
6. In transport put on the safety pins and release the locking system. 
7. In transport close the safety valves of the lifting rams of the machine. 
8. When transporting drive carefully on the road especially on sharp curves and on 

bridges etc. 
9. Set up lights, signal systems and transport locks for road transportation. 
10. Do not uncouple the machine when on sloping ground.  If necessary place a 

securing block behind the wheel. 
11. Before leaving the tractor uncouple the machine.  Lay the machine on the ground or 
on  the support stand. 
12. Open and close on a flat area with the tractor running at low revs. 
 
MACHINE WITH HYDRAULIC EQUIPMENT: 
 
1. Check the hydraulic kit, pipes, connections and valves are all in smooth working 

order before use. 
2. Read the setting up procedure before use as shown herewith. 
3. Before use fill up the hydraulic circuit by moving the spool valve of the tractor. 
4. Keep people away from the driving area and be careful with large unfolding 
 machines. 
5. IMPORTANT - In transport close the safety valves of the rams. 
6. On vertical and lateral folding machines put all release pins on. 
7. Do not attempt to execute more than one operation at a time.  Wait for one to finish 

before starting another. 
8. Carry out all the operations on a flat surface with the tractor running at low revs.  

Leave the machine on a flat area. 
 
 
 
 



PTO SHAFT: 
 
1. Use the PTO shaft recommended by the manufacturer, which has a CE Mark. 
2. Keep the guards and covers on the PTO Shaft. 
3. At all times be careful with the PTO Shaft. 
4. Never attach the PTO when the machine is lifted. 
5. Lift the PTO Shaft to check that the guards move freely and cover the shaft. 
6. IMPORTANT - Secure the chains of the PTO Shaft to ensure protection. 
7. Before connecting the PTO Shaft make sure the RPM is the same as the machine. 
8. When engaging the PTO Shaft ensure that no person is standing near the machine. 
9. Never engage the PTO when the engine is a stopped or running at high rev. 
10. Ensure that no person stands near the moving parts of the machine. 
11. Do not allow hands, feet or any other part of the body near the moving parts of the 

machine. 
12 Disengage the PTO Shaft if the work becomes too much for the machine -  
 DO NOT OVERSTRAIN THE PTO. 
13. Do not stand near the working machine even if the tractor PTO is disengaged 
 WAIT FOR ALL MOVING PARTS TO STOP. 
14. Carry out maintenance, greasing, cleaning and all other necessary work when the 

PTO Shaft is disconnected, the engine is stopped, the key away and the machine is 
stabilized. 

15. Position the disconnected PTO Shaft on supports in order to avoid damage when in 
transport. 

16. IMPORTANT - Always replace a broken or defective part by an original part, which 
has a CE Mark. 

 
MAINTENANCE: 
 
1. Carry out all maintenance, greasing, cleaning and any other work on the machine 

ONLY when the machine is stopped, stabilized, engine stopped, handbrake on and 
key out. 

2. Regularly check the bolts, linkage, link pin, articulation axles, wearing parts often.  
Tighten them regularly and if necessary replace them with original parts. 

3. For all work that needs to be carried out under the machine make sure the unit is 
wedged and supported carefully to avoid the risk of crushing.  Take care with all 
parts that could fall or uncouple from the machine when this maintenance is being 
carried out. 

4. Wear gloves for all work that needs to be carried out on the machine.  Be careful on 
sharp edges. 

5. Before undertaking greasing clean carefully the surplus grease and oil. 
6. Before all welding operations on the machine when it is coupled with the tractor 
 disconnect the cables of the battery. 
7. Always replace the wearing parts or damaged parts with original ones. 
 
 
 
 
 
 
 
 



 
 

WARNING & INFORMATION STICKERS ON THE MACHINE 
 
 
 

Before leaving the tractor for any operation on the machine, stop the engine and 
wait for the complete stop of any moving parts 
 
Before starting to operate the machine read the advice and safety instructions 
given in the handbook. Before each use, check all the protection devices and 
tightness of bolts. 
 
 

 
 
Outlines the greasing instructions and frequency for tightening 
bolts. 
 
 

 
 

Indicates where grease nipples are located that need greasing. 



Operating Guide For Levelling Fingers 
 

!NOTE! The levelling boards should be in the raised, (out of work) 
transport position when the rollers are folded and unfolded. Only 
operate the levelling fingers when the machine is in the work 
position. 
 
 
 
 
 
 
 
 
 
 

Transport Position    Work Position 
 
 
!NOTE! The levelling fingers have been built and set in the factory 
to a uniform medium position. 
 
Once the machine is in the work position, operate the hydraulic 
spool lever to move the fingers into the desired position. All 3 gangs 
of fingers move as one so their position will be identical. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The fingers can be operated whilst in work to allow for a greater or 
less working action. 
 
 



 
It is possible to alter the fingers so they can work either 
aggressively or gently.  
 
The individual finger plates themselves have 3 positions that they 
can be set at. As standard they are set in the middle.  

1. To raise or lower the plates, remove the bolts from each 
individual finger plate.  

2. Move the individual finger plates accordingly to the desired 
location.  

3. Replace and tighten the bolts. 
 
 
The hydraulic cylinder has 3 positions, as standard it is set in the 
middle.  

1. To alter the position set the machine in the work position on 
firm flooring.  

2. Carefully remove the bolt at the piston end of the cylinder.  
3. Repeat this operation for the remaining 2 gangs of fingers.  
4. Carefully operate the hydraulic cylinders so that they move 

into the desired location. 
5. Replace bolts and tighten. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The levelling bar itself also has 2 points for alteration. This 
alteration raises or lowers the gangs accordingly. 



 





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

FLE00055Flèche tube lg 800 RAP 5m 6m 7m 8m et ROLLMOT 6,1 Zugdeichsel RAP ROLLMO Boom RAP ROLLMOT (lg 80 Lanza de enganche RAP R

FLE00056Flèche déportée de RAP et ROLLMOT 6,30m1 Zugdeichsel Boom Lanza de enganche

FLE00059Flèche tube lg 1000 RAP 9,30met ROLLMOT 8,30m1 Zugdeichsel Drawbar Lanza de enganche

BEQ08006Bequille carré de 80 lg 700 c:400 de ROLLMOT2 Ständer Stand Soporte

BEQ08005Bequille carré de 80 renvoi d'angle (démultipliée) de R2 Ständer Stand Soporte

BRO20001Broche Ø20x110  lg totale 1803 Spindel Ø20x110 Pin Ø20x110 Pasador Ø20x110

VIS20031Vis T.H. 20x 60 8,8 Zn4 Schraube 20x60 Screw 20x60 Tornillo 20x60 Áîëò�T.H.20x�60�8,8�Zn

RAP01200Chassis de ROLLMOT 430 530 6305 Rahmen Main frame Cajonera

RAP01202Chassis de ROLLMOT 730 8305 Rahmen Main frame Cajonera

RAP01210Support avant de section de ROLLMOT6 Halter Bracket Soporte

ETR20000Etrier Ø20x102x145/45 XC387 U- Bolzen Ø20x102x145/45 U- Bolt Ø20x102x145/45 Brida en U Ø20x102x145/45 Ñêîáà�Ø20x102x145/45XC3

ETR20001Etrier Ø20x102x205/50 XC387 U- Bolzen Ø20x102x205/50 U- Bolt Ø20x102x205/50 Brida en U Ø20x102x205/50

ECR20003Ecrou nylstop M20 Zn DIN 9858 Mutter M20 Nut M20 Tuerca M20 Ãàéêà�nylstop�M20�Zn�DIN

AXE30020Axe Ø 30x215 M30 (acier) (sous tête)9 Achse Ø30x215 Axle Ø30x215 Eje Ø30x215

AXE30021Axe Ø 30x290 M30 (acier) tête ronde10 Achse Ø30x290 Axle Ø30x290 Eje Ø30x290

GRA08001Graisseur M  8 droit11 Schmiernippel Grease nipple Engrasador Ìàñëåíêà�M��8�ëðÿìàÿ

N°1





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

RPN01001Roue  10x15/6 trous 10 plys1 Rad 10x15 Wheel 10x15 Rueda 10x15 Êîëåñî�10x15/6�îòâ.�10�øë

PNE01001Pneu  10x15 10 plys2 Reifen 10x15 Tyre 10x15 Neumatico 10x15 Øèíà��10x15�

JAN01001Jante  10x15/6 trous3 Radfelge 10x15 Wheel rim 10x15 Llanta de rueda 10x15 Äèñê�êîëåñà�10x15/6�îòâ.

VIS18003Vis T.H. 18x 60 8.8 Zn5 Schraube 18x60 Screw 18x60 Tornillo 18x60 Áîëò�T.H.18x�60�8.8�Zn

PAL06000Palier UCF 212 complet6 Lager UCF 212 Bearing UCF 212 Cojinete UCF 212 Ïîäøèëíèê�â�ñáîðå�UCF�

RON07101Rondelle plate    71x100x67 Scheibe Washer Arandela Ïëîñêàÿ�øàéáà����71x100x

RON06100Rondelle plate    61x85x57 Scheibe Washer Arandela Ïëîñêàÿ�øàéáà�61x85x5

ARB07018Arbre Ø 70 lg 23808 Welle Shaft Arbol Âàë�Ø�70�äë.�2380

VIS12037Vis T.H. 12x 40 8.8 Zn9 Schraube 12x40 Screw 12x40 Tornillo 12x40 Áîëò�T.H.12x�40�8.8�Zn

BAG07005Bride 1/2 de rattrapage de jeu pour arbre Ø70 (N°08 44/10 Bride½ Bridle½ Brida½ Ôëàíå÷�1/2�

RAP01205Chassis arrière ROLLMOT 630 et 83011 Hintere Rahmen Rear frame Cajonera detras

ESS06037Essieu ½ complet c60-6 axes-voie  360 freiné ROLLM12 Radachse Wheel axle Eje

AXE30022Axe Ø 30x125 M30 (acier) (sous tête)13 Achse Ø30x125 Axle Ø30x125 Eje Ø30x125

RON03100Rondelle plate    31x60x514 Scheibe Washer Arandela Øàéáà�ëëîñêàÿ��31x��60x�

ECR30003Ecrou H. M30 brut  percé M815 Mutter M30 nicht standard Nut M30 special Tuerca M30 especial Ãàéêà�H.�M30�

AXE30023Axe Ø 30x160 M30 (acier) (sous tête)16 Achse Ø30x160 Axle Ø30x160 Eje Ø30x160

AXE30020Axe Ø 30x215 M30 (acier) (sous tête)17 Achse Ø30x215 Axle Ø30x215 Eje Ø30x215

VER04011Vérin DE: 40x 70 C: 300 EAF510  A10033b réf407318 Zylinder Cylinder Cilindro hidraulico Ãèäðî÷èëèíäð�äâîéíîãî�äå

PJT04006Pochette de joints pour vérin DE: 40x  7018 Dichtungen Seal kit Juntas

AXE40007Axe Ø 40x690 M30 (acier) (sous tête)19 Achse Ø40x690 Axle Ø40x690 Eje Ø40x690

BAG06000Bague Ø 60x 31 lg 1020 Büchse Bushing Casquillo

N°2





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

AXE40008Axe Ø 40x520 M30 (acier) (sous tête)1 Achse Ø40x520 Axle Ø40x520 Eje Ø40x520

ECR30003Ecrou H. M30 brut  percé M82 Mutter M30 nicht standard Nut M30 special Tuerca M30 especial Ãàéêà�H.�M30�

VIS18003Vis T.H. 18x 60 8.8 Zn3 Schraube 18x60 Screw 18x60 Tornillo 18x60 Áîëò�T.H.18x�60�8.8�Zn

PAL06000Palier UCF 212 complet4 Lager UCF 212 Bearing UCF 212 Cojinete UCF 212 Ïîäøèëíèê�â�ñáîðå�UCF�

RON07101Rondelle plate    71x100x65 Scheibe Washer Arandela Ïëîñêàÿ�øàéáà����71x100x

RON06100Rondelle plate    61x85x55 Scheibe Washer Arandela Ïëîñêàÿ�øàéáà�61x85x5

SEC00052Section latérale ROLLMOT 5306 Rahmen Frame Bastidor

SEC00050Section latérale ROLLMOT 630 tube lg 24006 Rahmen Frame Bastidor

SEC00054Section latérale ROLLMOT 8306 Frame Rahmen Bastidor

VIS12037Vis T.H. 12x 40 8.8 Zn7 Schraube 12x40 Screw 12x40 Tornillo 12x40 Áîëò�T.H.12x�40�8.8�Zn

BAG07005Bride 1/2 de rattrapage de jeu pour arbre Ø70 (N°08 44/8 Bride½ Bridle½ Brida½ Ôëàíå÷�1/2�

ARB07017Arbre Ø 70 lg 19109 Welle Shaft Arbol

ARB07018Arbre Ø 70 lg 23809 Welle Shaft Arbol Âàë�Ø�70�äë.�2380

ARB07043Arbre Ø 70 lg 33909 Welle Shaft Arbol

BRA00209Bras DR ROLLMOT 53010 Recht Kurbelarm Right crank Brazo derecha

BRA00201Bras DR ROLLMOT 630 entraxe118010 Recht Kurbelarm Right crank Brazo derecha

BRA00206Bras DR ROLLMOT 830 entraxe10 Recht Kurbelarm Right crank Brazo derecha

BRA00210Bras GA ROLLMOT 53011 Links Kurbelarm Left crank Brazo izquierda

BRA00200Bras GA ROLLMOT 630 entraxe118011 Links Kurbelarm Left crank Brazo izquierda

BRA00205Bras GA ROLLMOT 830 entraxe11 Links Kurbelarm Left crank Brazo izquierda

AXE40007Axe Ø 40x690 M30 (acier) (sous tête)12 Achse Ø40x690 Axle Ø40x690 Eje Ø40x690

BAG06000Bague Ø 60x 31 lg 1013 Büchse Bushing Casquillo

AXE30022Axe Ø 30x125 M30 (acier) (sous tête)14 Achse Ø30x125 Axle Ø30x125 Eje Ø30x125

RON03100Rondelle plate    31x60x515 Scheibe Washer Arandela Øàéáà�ëëîñêàÿ��31x��60x�

N°3





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

HYD10710Coupleur male 1/2 à clapet(male 18x150)1 Kuppler Coupler Cuerpo Ìóôòà�íàðóæíàÿ�1/2�øàðè

HYD10305Coude M 12L - M 3/8 conique2 Ölanschluss Oil connector Empalme Êîëåíî�íàðóæíîå�êîíè÷åñê

HYD10402Té égal M 12L3 Ölanschluss Oil connector Empalme Òðîéíèê�ðàâíûé�10A12

FFD04008Flexible FF TD2C8 EFR12L-EFR12L lg 40004 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD05108Flexible FF TD2C8 EFR12L-EFR12L lg 51004 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD04708Flexible FF TD2C8 EFR12L-EFR12L lg 47005 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�UF18-UF

FFD05808Flexible FF TD2C8 EFR12L-EFR12L lg 58005 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD05208Flexible FF TD2C8 EFR12L-EFR12L lg 52006 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD06208Flexible FF TD2C8 EFR12L-EFR12L lg 62006 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD00308Flexible FF TD2C8 EFR12L-EFR12L lg   3007 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�UF18-UF

FFD00658Flexible FF TD2C8 EFR12L-EFR12L lg   6508 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�UF18-UF

HYD02100Pastille limiteur de débit DRE149 Mengenregler Spread control Limitador de volumen Ïëàñòèíà,�îãðàíè÷èâàþùà

HYD00300Capuchon de coupleur male 1/2 TF12 bleu10 Stopfen Plug Tapòn Êîëëà÷îê�ìóôòû�1/2�TF12

HYD10016Union M 12L - M 3/8 conique11 Ölanschluss Oil connector Empalme Ñîåäèíåíèå�4A12�12-17

HYD00023Robinet 2 voies F 3/812 Hahn Tap Espita Êðàí�ñ�2�âûxîäàìè�8�FG�

HYD10201Union F 12L - M 3/8 conique tournant13 Ölanschluss Oil connector Empalme Ïåðåxîäíèê�(ñ�âðàùàþùåé

VER04011Vérin DE: 40x 70 C: 300 EAF510  A10033b réf407314 Zylinder Cylinder Cilindro hidraulico Ãèäðî÷èëèíäð�äâîéíîãî�äå

PJT04006Pochette de joints pour vérin DE: 40x  7014 Dichtungen Seal kit Juntas

VER05028Vérin DE: 50x100 C: 700 EF:940 réf : 5010715 Zylinder Cylinder Cilindro hidraulico Ãèäðî÷èëèíäð�

PJT05001Pochette de joints pour vérin DE: 50x100 (après 1985)15 Dichtungen Seal kit Juntas Êîìëëåêò�ëðîêëàäîê�äëÿ�ã

VER05031Vérin DE: 50x110 C: 700 EF:940 A10057a15 Zylinder Cylinder Cilindro

PJT05004Pochette de joints pour vérin DE: 50x11015 Dichtungen Seal kit Juntas Êîìëëåêò�ëðîêëàäîê�äëÿ�ã

N°4





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

ESS06017Essieu ½ c60-6 axes-voie   360/ 1 frein 300x601 Radachse Wheel axle Eje

ESS56103Flasque équipé (axe+bague)(essieu 606MF1 300x60C)2 Kurbelwange Crankthrow Flanco

ESS56104Flasque de frein Ø652 Kurbelwange Crankthrow Flanco

ESS58027Axe de frein 300x60c3 Bremsachse brake axle Eje de freno

ESS56001Rondelle de protection 100x55x1,24 Scheibe Washer Arondela Ïðåäîxðàíèòåëüíàÿ�øàéáà

RLT30211Rlt roul.co.100/55  réf.302115 Lager Bearing Cujinete Ïîäøèëíèê�

ESS56102Moyeu monobloc 310 H6 Nabe Hub Cubo

ESS56003Goujon M18x150  lg54/397 Gewindebolzen Stud Esparrago roscado Øëèëüêà�M18x150��äë.54/3

ESS56004Ecrou de goujon M18x150 24 plat8 Mutter Nut Tuerca Ãàéêà�øëèëüêè�M18x150�2

RLT30208Rlt roul.co. 80/40  réf.302089 Lager Bearing Cujinete Êîíè÷åñêèé�ëîäøèëíèê�80

RON03101Rondelle plate    31x52x410 Scheibe Washer Arandela Ïëîñêàÿ�øàéáà�31x52x4

ECR30004Ecrou créneaux HK M30x20011 Mutter M30x200 Nut M30x200 Tuerca M30x200 Êîðîí÷àòàÿ�ãàéêà�HK�M30

GOU05001Goupille fendue   5x 50 Zn (DIN94 5x36Zn)12 Stift 5x50 Pin 5x50 Pasador 5x50 Ðàçâîäíîé�øëëèíò�5x�50�

ESS56101Bouchon de roue fileté Ø 81,5x1,513 Stopfen Plug Tapòn

ESS06037Essieu ½ complet c60-6 axes-voie  360 freiné ROLLM14 Radachse Wheel axle Eje

N°5





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

RFT53751Roue cambridge ondulée crenelée Ø530/701 Ringelwalze Ring roller Rodillo de discos Êîëåñî�ãîôðèðîâàíî-çóá÷àò

RFT50704Roue cambridge ondulée Ø505/70(4 branches)2 Ringelwalze Ring roller Rodillo de discos Êîëåñî�ãîôðèðîâàííîå�Ø5

RFT53750Roue cambridge crenelé Ø530/703 Ringelwalze Ring roller Rodillo de discos Êîëåñî�çóá÷àòîå�Ø530/70

RFT50703Roue cambridge Ø505/70 (4 branches)4 Ringelwalze Ring roller Rodillo de discos Êîëåñî�Ø505/70

RFT50752Roue ondulée Ø500/70  largeur100 mm5 Ringelwalze Ring roller Rodillo de discos Êîëåñî�ãîôðèðîâàííîå�Ø5

RFT55701Roue lisse Ø556/70 largeur100 mm6 Ringelwalze Ring roller Rodillo de discos Ãëàäêîå�êîëåñî�Ø556/70�ø

RFT40700Roue croskill léger Ø400/707 Ringelwalze Ring roller Rodillo de discos

RFT55750Roue croskill lourd Ø550/190 N°5092/927 Ringelwalze Ring roller Rodillo de discos Êîëåñî�òÿæåëîãî�êàòêà�Ø

RFT37700Roue croskill léger Ø370/708 Ringelwalze Ring roller Rodillo de discos

RFT50751Roue croskill lourd Ø500/70 N°5021/928 Ringelwalze Ring roller Rodillo de discos Êîëåñî�òÿæåëîãî�êàòêà�Ø

MOY00011Moyeu de roue croskill léger Ø709 Nabe Hub Cubo

MOY00008Moyeu de roue croskill lourd Ø70 N°5022/929 Nabe Hub Cubo Ñòóëè÷à�êîëåñà�òÿæåëîãî�

N°6





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

ETR20001Etrier Ø20x102x205/50 XC381 U- Bolzen Ø20x102x205/50 U- Bolt Ø20x102x205/50 Brida en U Ø20x102x205/50

ECR20003Ecrou nylstop M20 Zn DIN 9852 Mutter M20 Nut M20 Tuerca M20 Ãàéêà�nylstop�M20�Zn�DIN

VIS20030Vis T.H. 20x 70  8.8 Zn3 Schraube 20x70 Screw 20x70 Tornillo 20x70

VER03011Vérin DE: 30x 50 C: 100 A13942(A13942)4 Zylinder Cylinder Cilindro hidraulico

PJT03001Pochette de joints pour vérin DE: 30x  504 Dichtungen Seal kit Juntas Êîìëëåêò�ëðîêëàäîê�äëÿ�ã

RAP01301Bras incliné support de pl. niv. avec vérin (Rollmot)5 Kurbelarm Crank Brazo

VIS20058Vis T.H. 20x 90 8.8 Zn DIN 9316 Schraube Screw Tornillo Âèíò�T.H.20x�90�8.8�Zn�D

RAP01302Support articulé de barre de planche niv. (Rollmot)7 Halter Bracket Soporte

ETR14002Etrier Ø14x  72x105/408 U- Bolzen Ø14x72x105/40 U- Bolt Ø14x72x105/40 Brida en U Ø14x72x105/40

RAP01305Bras incliné support de planche niv. nu (Rollmot)9 Kurbelarm Crank Brazo

RAP01304Support (petit) articulé de barre de pl. niv. (Rollmot)10 Halter Bracket Soporte

DTS21150Dent niveleuse de Rollmot 10135501011 Zinken Tine Diente

DTS21151Bride pour dent niveleuse de Rollmot  48010707012 Bride Bridle Brida

VIS12050Vis T.H. 12x110 8,8 Zn13 Schraube Screw Tornillo

ECR12002Ecrou nylstop M12 Zn DIN 98514 Mutter M12 Nut M12 Tuerca M12 Ãàéêà�nylstop�M12�Zn�DIN

SOC21020Soc pour dent niveleuse de Rollmot 21035508115 Schar Schare Reja

VIS12013Vis T.H. 12x 45 8.8 Zn16 Schraube Screw Tornillo

RAP01306Dent de planche niveleuse complete (Rollmot)17 Zinken Tine Diente

RAP01310Barre support de dents planche niv. (Rollmot 4,30)18 Balken Bar Barra

RAP01311Barre support de dents planche niv. (Rollmot 5,30)18 Balken Bar Barra

RAP01312Barre support de dents planche niv. (Rollmot 6,30)18 Balken Bar Barra

RAP01313Barre support de dents planche niv. (Rollmot 7,30)18 Balken Bar Barra

RAP01314Barre support de dents planche niv. (Rollmot 8,30)18 Balken Bar Barra

ETR20000Etrier Ø20x102x145/45 XC3819 U- Bolzen Ø20x102x145/45 U- Bolt Ø20x102x145/45 Brida en U Ø20x102x145/45 Ñêîáà�Ø20x102x145/45XC3

RAP01322Bras droit support de pl. niv. nu (Rollmot)20 Kurbelarm Crank Brazo

RAP01315Barre centrale support de dents planche niv. (Rollmot)21 Balken Bar Barra

RAP01323Bras droit support pl. niv. avec vérin (Rollmot)22 Kurbelarm Crank Brazo

N°7A



ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

ECR14002Ecrou nylstop M14 Zn23 Mutter M14 Nut M14 Tuerca M14 Ãàéêà�nylstop�M14�Zn

RAP01316Barre support de bras planche niveleuse centrale24 Balken Bar Barra

VIS12013Vis T.H. 12x 45 8.8 Zn25 Schraube Screw Tornillo

N°7A





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

VIS20061Vis T.H. 20x200  8.8 Zn1 Schraube Screw Tornillo Âèíò�T.H.20x200�8.8�Zn

RAP01300Contre plaque de bras de planche niveleuse (Rollmot)2 Platte Plate Placa

ECR20003Ecrou nylstop M20 Zn DIN 9853 Mutter M20 Nut M20 Tuerca M20 Ãàéêà�nylstop�M20�Zn�DIN

VIS20030Vis T.H. 20x 70  8.8 Zn4 Schraube 20x70 Screw 20x70 Tornillo 20x70

ECR20003Ecrou nylstop M20 Zn DIN 9855 Mutter M20 Nut M20 Tuerca M20 Ãàéêà�nylstop�M20�Zn�DIN

VER03011Vérin DE: 30x 50 C: 100 A13942(A13942)6 Zylinder Cylinder Cilindro hidraulico

PJT03001Pochette de joints pour vérin DE: 30x  506 Dichtungen Seal kit Juntas Êîìëëåêò�ëðîêëàäîê�äëÿ�ã

RAP01302Support articulé de barre de planche niv. (Rollmot)7 Halter Bracket Soporte

RAP01301Bras incliné support de pl. niv. avec vérin (Rollmot)8 Kurbelarm Crank Brazo

VIS20058Vis T.H. 20x 90 8.8 Zn DIN 9319 Schraube Screw Tornillo Âèíò�T.H.20x�90�8.8�Zn�D

VIS14023Vis T.H. 14x120 8.8 brut10 Schraube Screw Tornillo Âèíò�Ò.H.14x120�8.8�

RAP01303Contre plaque de support articulé planche niv.(Rollmot)11 Platte Plate Placa

ECR14002Ecrou nylstop M14 Zn12 Mutter M14 Nut M14 Tuerca M14 Ãàéêà�nylstop�M14�Zn

RAP01322Bras droit support de pl. niv. nu (Rollmot)13 Kurbelarm Crank Brazo

RAP01323Bras droit support pl. niv. avec vérin (Rollmot)14 Kurbelarm Crank Brazo

RAP01315Barre centrale support de dents planche niv. (Rollmot)15 Balken Bar Barra

RAP01320Plat de renfort dent de planche niv. lg 1083 (Rollmot)16 Platte Plate Placa

RAP01321Plat de renfort dent de planche niv. lg  848 (Rollmot)16 Platte Plate Placa

VIS12013Vis T.H. 12x 45 8.8 Zn17 Schraube Screw Tornillo

RAP01310Barre support de dents planche niv. (Rollmot 4,30)18 Balken Bar Barra

RAP01311Barre support de dents planche niv. (Rollmot 5,30)18 Balken Bar Barra

RAP01312Barre support de dents planche niv. (Rollmot 6,30)18 Balken Bar Barra

RAP01313Barre support de dents planche niv. (Rollmot 7,30)18 Balken Bar Barra

RAP01314Barre support de dents planche niv. (Rollmot 8,30)18 Balken Bar Barra

RAP01304Support (petit) articulé de barre de pl. niv. (Rollmot)19 Halter Bracket Soporte

RAP01305Bras incliné support de planche niv. nu (Rollmot)20 Kurbelarm Crank Brazo

RAP01306Dent de planche niveleuse complete (Rollmot)21 Zinken Tine Diente

N°7B



ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

DTS21150Dent niveleuse de Rollmot 10135501022 Zinken Tine Diente

VIS12050Vis T.H. 12x110 8,8 Zn23 Schraube Screw Tornillo

DTS21151Bride pour dent niveleuse de Rollmot  48010707024 Bride Bridle Brida

ECR12002Ecrou nylstop M12 Zn DIN 98525 Mutter M12 Nut M12 Tuerca M12 Ãàéêà�nylstop�M12�Zn�DIN

ECR12002Ecrou nylstop M12 Zn DIN 98526 Mutter M12 Nut M12 Tuerca M12 Ãàéêà�nylstop�M12�Zn�DIN

SOC21020Soc pour dent niveleuse de Rollmot 21035508127 Schar Schare Reja

VIS14059Vis T.R.C.C. 12x40 8.8 DIN603-8,828 Schraube Screw Tornillo

N°7B





ROLLMOT 

CodeNom du produitRep. BeschreibungBeschreibungBeschreibungBeschreibung DescriptionDescriptionDescriptionDescription DesignacionDesignacionDesignacionDesignacion ÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèåÍàèìåíîâàíèå

HYD10710Coupleur male 1/2 à clapet(male 18x150)1 Kuppler Coupler Cuerpo Ìóôòà�íàðóæíàÿ�1/2�øàðè

FFD04508Flexible FF TD2C8 EFR12L-EFR12L lg 45002 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD01608Flexible FF TD2C8 EFR12L-EFR12L lg 16003 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�UF18-UF

FFD02308Flexible FF TD2C8 EFR12L-EFR12L lg 23004 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

FFD02508Flexible FF TD2C8 EFR12L-EFR12L lg 25005 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�EFR12L-

HYD10402Té égal M 12L6 Ölanschluss Oil connector Empalme Òðîéíèê�ðàâíûé�10A12

HYD10305Coude M 12L - M 3/8 conique7 Ölanschluss Oil connector Empalme Êîëåíî�íàðóæíîå�êîíè÷åñê

FFD00308Flexible FF TD2C8 EFR12L-EFR12L lg   3008 Schlauch Hydraulic hose Tuberia Øëàíã�FF�TD2C8�UF18-UF

HYD10016Union M 12L - M 3/8 conique9 Ölanschluss Oil connector Empalme Ñîåäèíåíèå�4A12�12-17

VER03011Vérin DE: 30x 50 C: 100 A13942(A13942)10 Zylinder Cylinder Cilindro hidraulico

PJT03001Pochette de joints pour vérin DE: 30x  5010 Dichtungen Seal kit Juntas Êîìëëåêò�ëðîêëàäîê�äëÿ�ã

N°8


	Rollmot cover page 04.03.08 
	PLUTON parts book 22.02.058
	Pluton operating guide 22.02.08
	Pluto Parts Book english edit 22.02.08
	Pluto operating book first part 22.02.08
	WARNING & INFORMATION STICKERS ON THE MACHINE

	pluto page1
	operating01
	1. OBJET DE LA NOTICE D’INSTRUCTIONS
	1.1. A QUOI SERT LA NOTICE ?
	1.2. SYMBOLE DE MISE EN GARDE
	1.3. CONSERVATION
	1.4. COORDONNEES UTILES

	2. IDENTIFICATION DE LA MACHINE
	2.1. IDENTIFICATION :
	2.2. CARACTERISTIQUES TECHNIQUES
	221. QUALIFICATION DE L’OPERATEUR
	222. POSTE DE TRAVAIL

	2.3. EQUIPEMENTS DE BASE
	231. APPAREIL RIGIDE :
	232. APPAREIL REPLIABLE:


	3. NOMENCLATURES DES AUTOCOLLANTS
	4. SECURITE
	4.1. GENERALITES
	4.2. EQUIPEMENTS DE PROTECTION INDIVIDUELLE
	4.3. CONDITIONS D’ENVIRONNEMENT
	431. TRAVAIL SUR TERRAIN EN PENTE
	432. ECLAIRAGE ET TRAVAIL DE NUIT
	433. LIGNES ELECTRIQUES AERIENNES
	434. RISQUES D’INCENDIES

	4.4. PRODUITS TOXIQUES
	4.5. RESPONSABILITES DU FABRICANT ET DE L’UTILISATEUR
	4.6. ATTELAGE DE L’APPAREIL

	5. ENTRETIEN
	5.1. GENERALITES
	5.2. OPERATIONS DE SOUDURE
	5.3. ENTRETIEN GENERAL
	531. GRAISSAGE

	5.4. INTERVENTIONS HYDRAULIQUES
	541. GENERALITES
	542. VALVES ET VERINS

	5.5. REPARATIONS
	5.6. NETTOYAGE
	561. PORT D’EQUIPEMENTS DE PROTECTION INDIVIDUELLE
	562. RECOMMANDATIONS
	563. CONTROLE APRES NETTOYAGE
	564. REMISAGE
	5641) Entretien préalable
	5642) Stockage
	5643) Contrôle préalable à la remise en marche



	6. MISE EN ROUTE
	6.1. RECEPTION DE LA MACHINE
	6.2. MONTAGE
	621. GENERALITES
	622. METHODE DE MONTAGE  ( fig 1).

	6.3. ATTELAGE DE L’APPAREIL
	6.4. MISE EN POSITION DE TRAVAIL
	6.5. MISE EN POSITION DE TRANSPORT

	7. TRANSPORT SUR ROUTE
	8. REGLAGE
	8.1. REGLAGE DE PROFONDEUR DE TRAVAIL
	8.2. REGLAGE DU ROULEAU ARRIERE ( fig. 3 )
	8.3. REGLAGE DE LA HERSE A PEIGNES ( figure 4 ).
	8.4. REGLAGE DU CROISEMENT DES DISQUES( figure 5 ).
	8.5. REGLAGE DES DEFLECTEURS ( figure 6 ).
	8.6. UTILISATION
	9. SCHEMA HYDRAULIQUE ( POUR APPAREIL REPLIABLE ).

	10. ANNEXE
	10.1 POSITIONNEMENT DES AUTOCOLLANTS

	11. ECLAIRAGE
	12.CONSEILS TECHNIQUES DE SECURITES APPAREIL DESTINE A USAGES AGRICOLES

	Pluto Parts Book english edit 22.02.08

	PLUTON blank page 22.02.08
	Parts Book Cover sheet
	PLUTON parts book 22.02.058

	Technical Advice 04.03.08
	WARNING & INFORMATION STICKERS ON THE MACHINE

	Operating Guide For Levelling Fingers 25.08.06
	Transport Position    Work Position

	Parts Book Cover sheet
	ROLLMOT pieces 2007-10



